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OFFICIAL-SENSITIVE
[bookmark: _GoBack]Supply Issues Update for Primary and Secondary Care February 2019


This report has been produced by the Department of Health and Social Care (DHSC) Medicine Supply team. We aim to update this report monthly to provide an update on current primary and secondary care medicine supply issues that we are working on.  Please share with all relevant colleagues and networks.
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Information provided w/c 25th February 2019

[bookmark: _Toc2354077]New Issues
[bookmark: _Toc2354078]Injectables
[bookmark: _Toc2354079]Tetracosactide 1mg depot injection
· Mallinckrodt have informed DHSC that tetracosactide 1mg injection will be unavailable from the end of February until mid-2019. 
· We have been working with the specialist importers and can confirm that unlicensed products have been sourced. 
· NHS Trusts should place orders now with the specialist importer companies as lead times may vary.
· Further information has been circulated to your regional procurement specialists

[bookmark: _Toc2354080]Dimercaprol 50mg/mL injection
· Advanz Pharma, sole supplier of this product, have informed DHSC that dimercaprol injection will be unavailable from the end of February until July 2019
· See the link below for advice by RCEM/NPIS on antidote availability in Emergency Departments:
http://scanmail.trustwave.com/?c=8248&d=k6Xu3H1CL5IR-wsS7AOdJI7vHz4ZQXW-N1bfd1XHwA&u=https%3a%2f%2fwww%2esps%2enhs%2euk%2farticles%2fregional-medicines-optimisation-committee-antidotes-and-rums-position-statement%2f
· NHS should contact the NPIS for clinical advice if required



[bookmark: _Toc2354081]Lucentis 10mg/ml pre-filled syringes
· Novartis have informed DHSC of a short- term interruptions in supply affecting Lucentis 10mg/ml pre-filled syringes 
· Further supplies are expected w/c 11th March
· Supplies of the Lucentis 10mg/ml solution for injection remain available

[bookmark: _Toc2354082]Flupentixol injection
· NHS England and DHSC have been informed that Mylan will shortly be going out of stock of flupentixol injection as follows;
	Description
	Brand
	Pack
	Out of stock date
	Anticipated Resupply Date

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 20MG/1ML
	Psytixol
	10 x 1ml
	w/c 18 March
	08/04/2019

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 40MG/2ML
	Psytixol
	10 x 2ml
	w/c 25 Feb
	16/04/2019

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 50MG/0.5ML
	Psytixol
	10 x 0.5ml
	w/c 25 Feb
	08/04/2019

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 100MG/1ML
	Psytixol
	10 x 1ml
	w/c 5 March
	04/04/2019

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 200MG/1ML
	Psytixol
	5 x 1ml
	w/c 25 Feb
	15/03/2019


· Lundbeck have confirmed they can cover the out of stock periods with Depixol (flupentixol) injection. The table below details the Depixol product range.
· All products are available to order through Alliance
	Description
	Brand
	Pack

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 20MG/1ML
	Depixol
	10 x 1ml

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 20MG/2ML (40mg)
	Depixol
	10 x 2ml

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 100MG/1ML
	Depixol
	10 x 1ml

	FLUPENTIXOL SOLUTION FOR INJECTION AMP 200MG/1ML
	Depixol
	5 x 1ml



· Unfortunately, there is no Depixol 50mg injection as part of the product range. In order to administer these doses there would have to be some manipulation of the above products, this will need highlighting to clinical staff and appropriate information and support provided. 

[bookmark: _Toc2354083]Orals

[bookmark: _Toc2354084]Metoprolol 50mg and 100mg tablets
· DHSC has been made aware of an ongoing supply issue with the following two products: 
· Metoprolol 50mg tablets 
· Metoprolol 100mg tablets.
· The issue has been caused by some manufacturers discontinuing the products and others having supply difficulties.
· Milpharm/Aurobindo, are currently the sole supplier of both presentations to the UK market. 
· Supplies of both presentations are currently available but may be limited, further stock is arriving over the coming weeks however supply is likely to be intermittent for a number of months.
· If patients are having difficulty obtaining metoprolol, they may need to be switched to an appropriate alternative treatment. 
· Please see a memo with had been developed by UK Medicine Information with input from national experts at NHSE and NHSI, which advises on management options for patients affected by this supply issue, including the use of alternative beta blockers, dosing information for these alternative beta blockers and monitoring requirements.
· This is available on the SPS website at the following link: https://www.sps.nhs.uk/articles/shoratge-of-metoprolol-50mg-and-100mg-tablets/
· Suppliers of alternative beta blockers have been contacted to determine if they can meet any additional demand and currently, the manufacturer of carvedilol has indicated it would be unable to meet demand if patients were switched to this product. Manufacturers of bisoprolol, atenolol and propranolol have indicated they have capacity to support any additional demand on their products.
· DHSC are continuing to work with the manufacturers Milpharm/Aurobindo, to expedite future deliveries will continue to monitor the overall situation.

[bookmark: _Toc2354085]Bumetanide
· Mylan, the sole supplier of bumetanide 5mg tablets, have informed us they are not currently manufacturing stock of this strength. 
· They are not able to provide a date for when this product will be made available.
· Supplies of the 1mg remain available with further deliveries expected w/c 11th March. 
· There is a bumetanide 1mg/5ml liquid available from Chemidex however there is insufficient stock to cover an uplift in demand.

[bookmark: _Toc2354086]Tizanidine
· There is a short-term supply issue affecting tizandine 2mg and 4mg tablets.
· TEVA and Niche, the main suppliers of tizanidine, are currently out of stock of both strengths
· A small amount remains in the wholesalers
· Teva have confirmed further supplies will be available from w/c 11th March.

[bookmark: _Toc2354087]Sandimmun (ciclosporin)
· Novartis have notified us of a supply issues affecting Sandimmun (ciclosporin) capsules due to a manufacturing site transfer.  
· Sandimmun 50mg and 100mg are currently out of stock, resupply is expected early May 2019
· Limited supplies of the Sandimmun 25mg are available but supplies likely to be depleted by mid-late March 2019. 
· Novartis have sourced supply of all strengths from their Italian market to meet the gap during this period.
· The unlicensed Italian stock will be made available from w/c 11th March from their distributor, Clinigen.
· Pharmacies can order stock through Clinigen who can be contacted at: Churchfield road, Weybridge, KT13 8DB, Tel: 01932 824 100, Fax: 01932 824 300 
E-mail - ukcustomerservice@clinigengroup.com
· Novartis have issued the following attached letter to customers




[bookmark: _Toc2354088]Sevelamer tablets
· DHSC are currently aware of a short term supply issue affecting Sevelamer carbonate 800mg tablets 
· This is due to two suppliers discontinuing their product from the UK market resulting in an increase in demand on other supplier’s products. 
· Supplies of Sevelamer Carbonate 800mg tablets are currently limited.
· However, further deliveries from Sanofi (Renvela brand) and Creo (generic) are expected w/c 4th and 11th March 2019.
· We are working closely with all suppliers to expedite future deliveries.
· Sevelamer Hydrochloride 800mg tablets (Renegal brand) remain available however there is insufficient stock to cover an uplift in demand.

[bookmark: _Toc2354089]Metopirone
· DHSC have been informed of a supply issue affecting Metopirone 250mg capsules 
· HRA Pharma, the sole supplier in the UK, are experiencing manufacturing issues and as a result are out of stock until July 2019
· This has been communicated to the Endocrinology group at NHS England and should now have been disseminated through their networks
· Patients experiencing difficulty in obtaining supplies of this product should be referred to their specialist prescriber who will be able to advise on alternative treatment options during this time 

[bookmark: _Toc2354090]Vaccines

[bookmark: _Toc2354091]Rabipur (Rabies vaccine)
· GSK is currently experiencing a supply delay with their Rabies vaccine, Rabipur, due to manufacturing constraints.
· Limited supplies are currently available and likely to continue through the first half of 2019. 
· Sanofi Pasteur have confirmed they are able to support the full market during this time with their unlicensed Rabies vaccine, Verorab
· NATHNAC have issued further information at the following link: https://travelhealthpro.org.uk/news/389/rabies-vaccine-availability

[bookmark: _Toc2354092]Others

[bookmark: _Toc2354093]Gastrografin
· DHSC have been informed by Bayer of a supply issue affecting Gastrografin Gastroenteral Solution due to manufacturing constraints.
· Deliveries until July are expected to be limited and intermittent.  
· it is anticipated that stock levels will begin to normalize from the beginning of Q3 2019 after which further deliveries should start to re-stock the market back to normal levels.
· We have informed the unlicensed specials importers, who have been able to source products
· Further information will be shared with your regional procurement specialist. 

[bookmark: _Toc2354094]Ongoing Issues

[bookmark: _Toc2354095]Injectables

[bookmark: _Toc2354096]Bleomycin injection
· Kyowa Kirin, the sole supplier of bleomycin injection is out of stock with resupply expected 29th March 2019.
· Unlicensed specials importers can access supplies in line with usual demand.
· Further information has been circulated to your regional procurement specialists.

[bookmark: _Toc2354097]Epanutin (phenytoin sodium) Ready Mixed Parenteral 250mg/5ml
· Pfizer are out of stock of this product until May 2019.
· Pfizer continue to have supplies of Phenytoin Hospira Injection BP.
· A number of other generic presentations of Phenytoin IV also remain available.
· It is advised that clinical teams refer to local IV monographs when switching to other Phenytoin IV products.

[bookmark: _Toc2354098]Clexane 40mg injection

Further Clexane supplies are now available and so alternative products should not be required, however, we have provided the information below as supplies of these products may still be being issued 

· Clexane (Sanofi) Imported stock
· Sanofi have imported Clexane 40mg stock from Italy to help cover the recent shortfall in UK stock. This product is imported under a batch specific variation to the UK and is therefore classed as licensed in the UK. 
· This product is currently available to order via the usual routes.
· The most important difference between the Italian and UK preparations is the difference in the needle guard device. To deploy the Preventis needle shield on the Italian syringes, users will need to firmly push the plunger after completing the injection. The user will hear an audible “click” to confirm the activation of the protective sleeve and the protective sleeve will automatically cover the needle.
· Patients and HCPs will need to be trained on this new device; instructions for use can also be found within the PIL. This product will NOT be over-labelled in English but an English PIL will be included in the pack.   
· Sanofi have provided information on the differences in these products and these materials can be found at the following link: https://www.medicines.org.uk/emc/product/4499/rmms 
· Please note - UK Clexane is in stock and Sanofi are transitioning to new packaging in early March – see attached communication below.




[bookmark: _Toc2354099]Erwinase
· Porton Biopharma, the manufacturer of Erwinase, have had ongoing manufacturing issues affecting this product for the past 1-2 years. 
· Jazz Pharmaceuticals distributes Erwinase and are currently in stock.  
· However, it is likely ongoing intermittent supply issues will continue during 2019.
· Jazz works closely with the clinical networks and supplies are prioritised on a patient need basis and in conjunction with the treating clinicians.

[bookmark: _Toc2354100]EpiPen and EpiPen Junior
The supply situation for EpiPen and EpiPen Juniors continues to improve and further stock is due in the coming months, the latest position for adrenaline auto-injectors is as follows:
0.3mg Adrenaline Auto-injectors:
· EpiPen 0.3mg is currently available from wholesalers.
· Supplies of Emerade and Jext are also available, and further deliveries are scheduled for March.
· Emerade also supply a 0.5mg adrenaline auto-injector which is currently available.
0.15mg Adrenaline Auto-injectors:
· Stock of EpiPen Junior is now available via a prescription validation process. Pharmacies are allocated stock on a prescription-only basis and can place orders for up to a maximum of two EpiPen Junior 0.15mg auto-injectors per prescription. Information about this process is available on the EpiPen website under the ‘Instruction to Pharmacists’ section: http://www.epipen.co.uk/
· Supplies of both Jext and Emerade 0.15mg adrenaline auto-injectors are currently available and stock of these adrenaline auto-injectors can be obtained from wholesalers. Jext and Emerade are no longer subject to wholesaler prescription validation. Wholesalers have placed caps on orders but these are in line with caps in place prior to the prescription management protocol, please contact wholesalers for further information.
· Pharmacies are urged not to over order during this time to avoid future supply problems and stocks are being monitored closely.
· The supply situation for EpiPen Juniors continues to improve and further stock is due in the coming months.

[bookmark: _Toc2354101]Imigran (sumatriptan) injection
· Due to a manufacturing issue supplies of GSK’s branded sumatriptan injection are experiencing supply issue.
· GSK have confirmed the treatment pack is available, however supplies of the refill packs are not expected until July 2019. 
· Generic supplies of sumatriptan injection in both initiation and refill packs are available from Sun Pharma/Ranbaxy – (this product is ‘sumatriptan 6 mg/0.5 ml solution for injection’)
· Sun Pharma/Ranbaxy have confirmed that they are able to support the additional demand during this time.

[bookmark: _Toc2354102]Ondansetron 4mg and 8mg injection 
· Non-contracted regions may be unable to obtain licensed supplies of ondansetron 4mg injection and Mylan who supply the 8mg injection are experiencing supply issues.
· Separate communications have been sent to the affected region.

[bookmark: _MON_1600687484][bookmark: _Toc2354103]Gadovist preparations 
· We have been informed by Bayer that ongoing manufacturing issue at their site in Berlin is affecting supplies of their Gadovist presentations. This issue is likely to go on for a number of months. 
· We have engaged with Bracco and Guerbet regarding their supply position on other gadolinium containing products. Both companies have good supplies available and have sufficient stock to support this supply issue
· Please see full summary/stock potion in table below.

	Manufacturer
	Presentation
	Stock Availability

	Bayer Plc
	Gadovist 1mmol/ml solution for injection 10ml pre-filled syringes
	Currently in stock. The scheduled delivery arrived at the end of December 2018, as planned, but stock levels were sufficient to cover back-orders only, such that the stock-out period will extend through until approx. the end of February 2019 when the next delivery is planned. Do not currently expect any further stock-outs after that delivery; however, restricted supply could continue until the end of Q2 2019 due to production issues.

	Bayer Plc
	Gadovist 1mmol/ml solution for injection 15ml vials
	Currently in-stock. The stock delivery scheduled for January 2019 arrived with sufficient stock to cover back-orders and to provide a re-stock until the next delivery scheduled for mid-March 2019. Do not currently foresee another stock-out risk for this pack; however, restricted supply could continue until the end of Q2 2019 due to production issues.

	Bayer Plc
	Gadovist 1mmol/ml solution for injection 5ml pre-filled syringes
	Currently out of stock. The scheduled delivery arrived in December 2018, as planned, but covered back-orders only (as anticipated), such that the stock-out period will extend through until early March 2019 when the next delivery is planned. Do not currently expect any further stock-outs after that delivery; however, restricted supply could continue until the end of Q2 2019 due to production issues.

	Bayer Plc
	Gadovist 1mmol/ml solution for injection 7.5ml pre-filled syringes
	Currently in-stock, with stock levels expected to last until the next delivery that is scheduled to arrive in March 2019. Do not currently foresee another stock-out risk for this pack; however, restricted supply could continue until the end of Q2 2019 due to production issues.

	Bayer Plc 
	Magnevist 2mmol/l solution for injection
 1 x 20 ml pre-filled syringe
	Currently out of stock.   Next delivery is due in May. However, anticipated stock quantities lead to the expectation that each delivery will be consumed by back-orders. Therefore, supply will continue to be significantly interrupted/reduced until Q3 2019. 


	Guerbet UK
	Dotarem 10ml vial
Dotarem 10ml PFS
Dotarem 15ml vial
Dotarem 15ml PFS
Dotarem 20ml vial 
Dotarem 20ml PFS
Dotarem 5ml vial
	All presentations in stock and Guerbet have sufficient stock to support the shortage

	Bracco UK Ltd
	ProHance 0.5mmol/ml solution for injection 10ml pre-filled syringes
ProHance 0.5mmol/ml solution for injection 10ml vials
ProHance 0.5mmol/ml solution for injection 15ml vials
ProHance 0.5mmol/ml solution for injection 17ml pre-filled syringes
ProHance 0.5mmol/ml solution for injection 20ml vials
	All presentations in stock and Bracco have sufficient stock to support the shortage




[bookmark: _Toc2354104]Ribavirin injection (unlicensed) 
· Mylan have informed us that they are out of stock of Virazole injection (unlicensed) due to a manufacturing issue.
· Mylan are currently unable to advise on a resupply date.
· Unlicensed imports continue to remain available, lead times may vary.

[bookmark: _Toc2354105]Flecainide injection 
· Teva are the sole licensed UK supplier and have been long term out of stock with no resupply date.
· Unlicensed imports continue to remain available, lead times may vary.

[bookmark: _Toc2354106]Fludarabine injection 
· Teva have reported a supply issue with fludarabine injection and expect to be out of stock for 3 weeks from w/c 11/3/19 until the next delivery at the end of March. 
· Current updates from Accord:
· Actavis product, the solution for injection, is currently available. 
· Accord are out of stock of the powder presentation and are not able to provide a date for when this product will be available.
· Sanofi are out of stock of the powder presentation (Fludara) with the next delivery due mid-March and expected in wholesaler's w/c 25/3/19

[bookmark: _Toc2354107]Doxorubicin powder for injection 
· Medac have now discontinued supply of doxorubicin powder for injection and they have exhausted all stock – letter for further information is below.
· Doxorubicin solution for injection remains available from several suppliers.
· We are aware that there are specialist indications which are prepared via PMUs that require the powder presentation specifically as a very concentrated solution is required (e.g TACE drug-eluting beads). Discussions are ongoing with clinical / technical colleagues to determine if there is an alternative technical method using the solution for injection which can be put in place. 
· Merit are able to provide information about HepaSphere microspheres for TACE.
· Unlicensed imports continue to remain available, lead times may vary and quantities available are limited.

                

[bookmark: _Toc2354108]Orals
[bookmark: _Toc2354109]Carbagen (Carbamazepine) various preparations
· As carbamazepine is considered a Category 1* anti-epileptic medication, patients should normally be maintained on the same brand, however Mylan (the manufacturers of Carbogen) have informed DHSC that the following preparations of Carbagen (carbamazepine) tablet will be unavailable until mid-late 2019.
· The affected products are listed below: 
· Carbagen 200mg Immediate Release Tablets – unavailable until mid-2019
· Carbagen 400mg Immediate Release Tablets – unavailable until late 2019
· Carbagen 200mg and 400mg Modified Release Tablets – unavailable until late 2019
· Patients currently prescribed Carbagen tablets by brand will therefore need to be switched to an alternative brand of carbamazepine tablets during this time.
· Novartis, the manufacturer of Tegretol which is the alternative brand of carbamazepine, tablets have confirmed that they are able to support additional demand during this time for all affected strengths and formulations.
· DHSC have worked with NHSE, NHSI and UK Medicines Information to develop a clinical memo, which has been produced to support clinicians in prioritising and switching patients during this period. The memo can be found at the following link: https://www.sps.nhs.uk/articles/shortage-of-carbagen-carbamazepine-tablets/
· Clinicians and pharmacists should identify potentially affected patients as soon as possible and ensure they are managed appropriately.
*There are clear indications that clinically relevant differences between different manufacturers’ products might occur, even when the pharmaceutical forms are the same and bioequivalence has been shown.

[bookmark: _Toc2354110]Lofepramine 70mg tablets
· DHSC were made aware of a slight interruption of supply to lofepramine 70mg tablets at the beginning of January. 
· Creo Pharma have confirmed that stock is available to all wholesalers to meet demand.
· Creo Pharma have informed DHSC they are expecting a further delivery in March.
· Accord are expecting new stock to become available week ending 15th March 2019. 

[bookmark: _Toc2354111]Madopar (co-beneldopa)
· Roche, the manufacturer of Madopar (co-beneldopa), are currently experiencing supply difficulties with some of the Madopar range. This is due to an unforeseen increase in demand on their Madopar products throughout 2018.
· Supplies of some Madopar presentations, may be constrained during January. The situation is expected to improve in February.
· Madopar 125mg Hard Capsules – In stock.  
· Madopar 62.5mg Dispersible Tablets – stock should be available in wholesaler’s week ending 1st March 2019. 
· Madopar 125mg Dispersible Tablets – In stock 
· Madopar 125mg Controlled Release Capsules – In stock
· Madopar 25/250mg capsules - Limited stock and more stock is arriving early March.
· Other Madopar presentations remain unaffected at this time
· If patients are having difficulties obtaining supplies of Madopar we would recommend they see a clinician to discuss alternative treatment options.
· Please be assured that we are continuing to work closely with the manufacturer and others to try to resolve these issues and improve the situation as quickly as possible.

[bookmark: _Toc2354112]Sinemet (co-careldopa) tablets
· Ongoing issues with the supply of Sinemet from MSD- please see attached company letter
· The latest update we have on the current supply position is:
· Sinemet 12.5mg/50mg - Stock is currently available and further stocks are expected over the coming weeks.
· Sinemet Plus 25mg/100mg – Stock is currently available and further stocks are expected over the coming weeks.
· Sinemet 25mg/250mg - Stock is currently available. 
· DHSC has been working with generic suppliers on this issue and can confirm generic co-careldopa supplies in all the above strengths will be available to support the intermittent supply constraints.
· DHSC are continuing to work with MSD and generic manufacturers to manage the overall supply position over the coming months and will provide an update when more information is available.
· MSD have provided information to Parkinson’s UK which can accessed on their website via the following link: https://www.parkinsons.org.uk/news/manufacturing-capacity-causes-shortage-sinemet


[bookmark: _Toc2354113]Clomipramine
· We are aware of a current supply issue affecting the 10mg and 25mg presentations. Teva and Mylan are experiencing manufacturing issues and as a result, have recently been out of stock. 
· Teva have confirmed they are now back in stock of clomipramine 25mg capsules, 
· Clomipramine 10mg capsules Both Mylan and Teva are expecting supplies of clomipramine 10mg capsules by the end of March. 
· Clomipramine 50mg capsules, from Teva, remain available.

[bookmark: _Hlk531343241][bookmark: _Toc2354114]Adalat (nifedipine) 
· Letter from Bayer attached below
· There continues to be a temporary interruption to the supply of some Adalat presentations, with Bayer UK intending to re-supply the market at a later date than previously advised.
· There will be some out of stock periods for some preparations and long-term discontinuations of the following products:
· Adalat 5mg capsules – discontinued from February 2019. Bayer were the sole licensed UK supplier of this product. We have been working with potential alternative manufacturers and are working to get another licensed supply to the UK market. We have had a positive response and it is currently estimated that supplies could be available April – May 2019. We have also been in contact with the specialist importers and can confirm that unlicensed supplies have been sourced. 
· Adalat 10mg capsules – discontinued by March 2019
· Adalat Retard 10mg modified release tablets – discontinued November 2018
· Adalat Retard 20mg modified release tablets – discontinued August 2018
· Adalat LA 20mg, 30mg and 60mg prolonged release – out of stock until 2021.
· The below letter also lists the other preparations of Adalat (nifedipine) that remain available to order as well as contact details for healthcare professionals to obtain further advice and support. 
· Supplies of other nifedipine capsules and tablets remain available currently, including;
· Adipine (Chiesi)
· Coracten (UCB)
· Nifedipress (Dexcel)
· Tensipine (Genus)
· We are in contact with the suppliers of all of the above alternatives and they are working to ensure that supplies remain available and to expedite future deliveries where possible.
· UKMI have issued a shortages memo, which provides advice on alternatives, this is available on the SPS website via the following link: https://www.sps.nhs.uk/articles/shortage-of-adalat-nifedipine/
· Please do pass on information about this shortage to relevant clinical specialities.




[bookmark: _Toc2354115]Lofexidine tablets
· Britannia are no longer supplying Britlofex (lofexidine) tablets due to manufacturing problems.
· Britannia is the sole supplier of this product to the UK.
· Britannia does not yet know the resupply date for the next delivery of Britlofex tablets, but the out of stock period is likely to last several months. This is due to the transfer of the product to a new manufacturer. We have been in discussion with the specialist importer companies about this and they have been unable to source supplies from abroad, as this product is not used in many other countries.
· UKMI have prepared the following shortages memo, which has now been published on the SPS website:

https://www.sps.nhs.uk/articles/shortage-of-lofexidine-hydrochloride-tablets-200-microgram-britoflex/

[bookmark: _Toc2354116]Stemetil (prochloperazine) 5mg in 5ml oral syrup
· Sanofi are out of stock of Stemetil oral syrup, 
· Next delivery due middle of 2019 (date tbc).
· Other presentations of Prochloperazine which will continue to remain available are; 
· Buccal (maleate) 3mg
· Injection (mesylate) 12.5mg
· Tablets (maleate) 5mg
· UKMI have prepared the following shortages memo, which provides potential advice on management options, this has now been published on the SPS website:
· https://www.sps.nhs.uk/articles/shortage-of-stemetil-prochlorperazine-5mg-5ml-syrup/

[bookmark: _Toc2354117][bookmark: _Hlk531531583]Menadiol tablets
· Alliance, the sole supplier, are currently unable to provide a re-supply date for the licensed product.
· They are now supplying an unlicensed special which is the same formulation as the licensed product. This product is available to order from Alcura.
· Other specialist importers are also able to source unlicensed supplies.
· UKMI have drafted a shortages memo, which will provide advice on alternatives, this is available on the SPS website:
https://www.sps.nhs.uk/articles/shortage-of-menadiol-diphosphate-tablets-10mg/
· Please do pass on information about this shortage to relevant clinical specialities including paediatrics.


[bookmark: _Toc2354118]Trifluoperazine tablets
· There have been ongoing manufacturing issues with the active ingredient affecting trifluoperazine 1mg and 5mg tablets. 
· As a result, there are long term issues affecting the tablets. There are currently no dates for resupply.
· Concordia and Rosemont have trifluoperazine as a liquid formulations and good supplies are available.
· We are also aware that unlicensed supplies of the 1mg and 5mg tablet are available from both Ennogen and a number of specialist importer companies. Under the medicines legislation, doctors can prescribe unlicensed products for their patients if they think it appropriate, but do so entirely on their own responsibility.  
· Pharmacies can obtain unlicensed supplies via these specialist companies or Ennogen.

[bookmark: _Toc2354119]Zaditen (ketotifen) 300ml (1.38mg in 5 ml oral solution)
· CD Pharma are currently out of stock of Zaditen oral solution 300ml (no date available for resupply).
· In the interim, they can provide alternative 100 ml packs for Zaditen Syrup (Origin Polish market), which is now available at Alloga. 
· The MHRA has approved a variation for CD Pharma to supply this product, so it is considered licensed.
· The UK stock will be available once all Polish stock has been exhausted, expected to be mid-2019 (date tbc).
· Please find attached the information letter for further info. 
· Zaditen 1mg tablets are not affected by this issue and remain readily available.




[bookmark: _Toc2354120]Hydroxycarbamide 100mg and 1000mg tablets
· Nordic Pharma are no longer distributing this product on behalf of the manufacturer.
· Nordic Pharma have contacted all hospitals who have purchased this product in the last year to inform them of this.
· Currently, there are no alternative arrangements for distribution of this product 
· Medac have hydroxycarbamide 500mg capsules supplies available and are on contract for the NHS.


[bookmark: _Toc2354121]Others

[bookmark: _Toc2354122]Prednisolone 20mg/100ml rectal solution – stock now available
· Generic replacement for Predsol 20mg/100ml retention enemas

[bookmark: _Toc2354123]Eye drops/treatments
Bausch & Lomb 
· [bookmark: _Toc2354124]Viscotears - There is a short-term back order of viscotears but this is expected to be cleared shortly.

Allergan 
· [bookmark: _Toc2354125]Lacri-Lube supplies- out of stock due to a manufacturing issue. 
· The Royal College of Ophthalmology is aware of the Lacri-Lube shortage and is recommending Xailin Night Ointment. https://www.rcophth.ac.uk/standards-publications-research/quality-and-safety/medicines-safety/drugs-shortages/.  

RPH Pharmaceuticals AB
· [bookmark: _Toc2354126]Betnesol Eye Ointment 0.1% w/w x 3g - RPH Pharmaceuticals AB (marketing authorisation holder) who distribute the product through Focus Pharmaceuticals have advised about the discontinuation of Betnesol Eye Ointment 0.1% w/w x 3g towards the end of March 
· RPH Pharmaceuticals will be launching a generic Betamethasone Eye Ointment 0.1% w/w x 3g and are currently expecting stock in 2019.

[bookmark: _Toc2354127]Vaccines

For updates on other vaccine supply position, please refer to PHE’s Vaccine Update Bulletin found at the following address:
https://www.gov.uk/government/collections/vaccine-update#2018 
[bookmark: _Toc2354128]Hepatitis B Vaccines
Renal dose
· Hepatitis B renal vaccines (MSD’s HBVAXPRO 40mcg and GSK’s Fendrix) are temporarily out of stock.
· GSK are expecting resupply of Fendrix in March 2019
· MSD are out of stock of HBVAXPRO 40mcg until further notice. Please see statement: http://www.msd-uk.com/products/vaccines.xhtml 
· PHE have advised that standard adult dose vaccine can be used if vaccination cannot be safely deferred. Renal dialysis patients should be routinely tested for hepatitis B immunity post vaccination as per national guidelines.  
· Please refer to PHE’s Vaccine Update bulletin for further information

Adult dose
· MSD are out of stock HBVAXPRO 10mcg vaccine until further notice
· GSK are confident they can support the increased demand during this time. 

[bookmark: _Toc2354129]Pneumococcal Polysaccharide Vaccine (PPV23): 
· MSD are the sole UK supplier of this vaccine and although still under restriction, supplies have improved. 
· MSD has introduced a limited quantity of a prefilled syringe presentation (PFS) of PPV23 under the brand name PNEUMOVAX® 23 to supplement the current supply of vials. A combination of growing global demand for pneumococcal polysaccharide vaccines, alongside manufacturing constraints, have led to regular interruptions in supply of PPV to the UK since 2017. The introduction of a PFS presentation of PPV is intended to support the continuity of supply and to help address public health need. 
· Pneumovax® 23 in the PFS presentation can be ordered in the same way as the PPV in vials; through MSD’s distribution partner AAH online at http://www.aah.co.uk/ or by phone on 0344 561 8899. Customers need an AAH account to place an order. 
· For more information about the vaccine, please refer to the Summary of Product Characteristics (SmPC).
· PHE’s guidance to GPs and recommendations published in February edition of PHE’s Vaccine Update Bulletin (Page 7) on how to manage patients if unable to obtain PPV vaccine continue to apply. 

[image: ]
[bookmark: _Toc2354130]Menveo (meningitis A,C,W,Y):
· GSK are out of stock of Menveo until late March 2019 
· Pfizer have confirmed they are in stock of Nimenrix and currently able to support increased demand.

[bookmark: _Toc2354131]Discontinuations

[bookmark: _Toc2354132]Zovirax (acyclovir) eye ointment (GSK)
· Being discontinued globally in June 2019 due to repeated challenges in guaranteeing a sustainable product supply.  There are no other acyclovir eye ointments on the market but an alternative licensed product Virgan (ganciclovir) is available. This is the link to the webpage with further information: https://gskpro.com/en-gb/products/zovirax/
· UKMi have produced a memo giving advice on possible alternative treatments, the memo can be found on the following link: https://www.sps.nhs.uk/articles/shortage-of-aciclovir/ 
· Thea Pharmaceuticals are aware of this discontinuation and have confirmed they can meet demand for Zovirax eye ointment with their Virgan (ganciclovir) eye gel.

[bookmark: _Toc2354133]Cilest (norgestimate and ethinylestradiol) tablets (Janssen- Cilag) -
· Being discontinued from the UK market in July 2019 due to commercial reasons.  Alternate branded norgestimate and ethinylestradiol products – Cilique and Lizinna - remain available from other suppliers.  The company is advising HCP’s not to start any new patients on Cilest and to transfer patients over to alternate oral contraceptives. Company letter attached below.



[bookmark: _Toc2354134]Augmentin Duo (amoxicillin/ clavulanate acid) (GSK) - Flavour change 
· Following a global factory realignment, both the 35ml and 70ml presentations of Augmentin DUO  400mg/57 mg/5ml powder for oral suspension Strawberry flavour are to be replaced by a Mixed Fruit flavour of the same strength.


[bookmark: _Toc2354135]Synflorix (pneumococcal vaccine) (GSK)
· Synflorix suspension for injection in pre-filled syringe is being discontinued with immediate effect due to very low sales.

[bookmark: _Toc2354136]Hypurin Bovine insulin (Wockhardt): Update
· The next products to be discontinued are Bovine Lente Vials and Bovine Neutral Cartridges which have an expiry date of May 2019; supply of these products to the market will cease from the 30/04/19.  All the latest information about the discontinuation of bovine insulin can be found on the Wockhardt website: http://www.wockhardt.co.uk/our-products/bovine-insulin-patient-information.aspx


[bookmark: _Toc2354137]Reopro (Abciximab) injection
· Following a long-term shortage with Reopro (abciximab) Janssen-Cilag have been unable to overcome production issues to bring the product back to market and have taken the decision to discontinue it.  We have contacted suppliers of the alternatives.
· UKMi have produced the following memo during the shortage period which provides advice on possible alternative treatments, the memo can be found on the following link: https://www.sps.nhs.uk/articles/shortage-of-abciximab-reopro-2mgml-solution-for-injection-or-infusion/


[bookmark: _Toc2354138]Resolved 

· [bookmark: _Toc2354139][bookmark: _Hlk535246270]Tetracosactide 250mcg injection
· [bookmark: _Toc2354140]Isoniazid 100mg tablets
· [bookmark: _Toc2354141]Nimodipine 30mg tablets
· [bookmark: _Toc2354142]Pivmecillinam 200mg tablets
· [bookmark: _Toc2354143]Alfacalcidol (one alpha) 1mcg and 2mcg injections
· [bookmark: _Toc2354144]Phenobarbital Injection
· [bookmark: _Toc2354145]Baxter Sodium Chloride 0.9%, Hartmann’s and Plasmalyte
· [bookmark: _Toc2354146]Isoflurane
· [bookmark: _Toc2354147]Naproxen tablets
· [bookmark: _Toc2354148]Metronidazole tablets
· [bookmark: _Toc2354149]Metroidazole suppositories
· [bookmark: _Toc2354150]Sinthrome (acenocoumarol) tablets
· [bookmark: _Toc2354151]Tambocor (flecainide) modified release tablets
· [bookmark: _Toc2354152]Caffeine 10mg/mL injection
· [bookmark: _Toc2354153]Dalteparin injection
· [bookmark: _Toc2354154]Pethidine injection
· [bookmark: _Toc2354155]Diamorphine Injection (Wockhardt)
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Royal College of Emergency Medicine and National Poisons Information Service 
Guideline on Antidote Availability for Emergency Departments 


January 2017 
 


TOXBASE and/or the BNF should be consulted for further advice on doses and indications for antidote administration and, if 
necessary, the National Poisons Information Service (NPIS) should be telephoned for more patient-specific advice. Contact 


details for NPIS are available on TOXBASE. 
 


Additional drugs that are used in the poisoned patient that are widely available in ED are not listed in the table – in particular it is 
important to ensure that insulin, benzodiazepines (diazepam and/or lorazepam), glyceryl trinitrate or isosorbide dinitrate and 


magnesium are immediately available in the ED.  
 


 


The following drugs should be immediately available in the ED or any area where poisoned patients are 
initially treated. These drugs should be held in a designated storage facility* 


The stock held should be sufficient to initiate treatment (stocking guidance is in Appendix 1).  
 


Drug Indication 


Acetylcysteine  Paracetamol 
Activated charcoal Many oral poisons
Atropine  
  


Organophosphorus or carbamate insecticides 
Bradycardia


Calcium chloride Calcium channel blockers
Systemic effects of hydrofluoric acid 


Calcium gluconate Local infiltration for hydrofluoric acid 


Calcium gluconate gel Hydrofluoric acid 
Cyanide antidotes 
Dicobalt edetate  
Hydroxocobalamin (Cyanokit®)  
Sodium nitrite 
Sodium thiosulphate 


Cyanide 
The choice of antidote depends on the severity of poisoning, certainty of diagnosis and cause 
of poisoning/source of cyanide.   
- Dicobalt edetate is the antidote of choice in severe cases when there is a high clinical 


suspicion of cyanide poisoning e.g. after cyanide salt exposure.  
- Hydroxocobalamin (Cyanokit®) should be considered in smoke inhalation victims who 


have a severe lactic acidosis, are comatose, in cardiac arrest or have significant 
cardiovascular compromise 


- Sodium nitrite may be used if dicobalt edetate is not available.  
- Sodium thiosulphate is used generally as an adjuvant to other antidotes.    


Flumazenil  Reversal of iatrogenic over-sedation with benzodiazepines.  
Use with caution in patients with benzodiazepine poisoning, particularly in mixed drug 
overdoses. Should not be used as a “diagnostic” agent and is contraindicated in mixed tricyclic 
antidepressant (TCA)/ benzodiazepine overdoses and in those with a history of epilepsy. 


Glucagon Beta-adrenoceptor blocking drugs. Other indications e.g. calcium channel blocker (CCB) /
TCA 


Intralipid 20% Severe, systemic local anaesthetic toxicity
Methylthioninium chloride (methylene 
blue) 


Methaemoglobinaemia 


Naloxone  Opioids 
Procyclidine injection Dystonic reactions
Sodium bicarbonate 8.4% and 1.26% or 
1.4% 


TCAs & class Ia & Ic antiarrhythmic drugs
Urinary alkalinisation 


ViperaTAb*   European adder, Vipera berus 
 


* ViperaTAb does not need to be held in hospitals in Northern Ireland 
  







  


The following drugs should be available within 1 hour (i.e. within the hospital) 
 


Drug Indication 


Calcium folinate 
  


Methotrexate (MTX)
Methanol, formic acid


Cyproheptadine Serotonin syndrome
Dantrolene 
  


Neuroleptic malignant syndrome (NMS) 
Other drug-related hyperpyrexia (consult TOXBASE)


Desferrioxamine  Iron 
Digoxin specific antibody fragments 
(Digibind or Digifab) 


Digoxin and related glycosides


Fomepizole   
(or Ethanol (IV or oral)) 
Fomepizole is the antidote of 
choice. Ethanol only needs to be held 
if fomepizole is unavailable.  


Ethylene glycol, diethylene glycol, methanol
   


Idarucizumab Dabigatran related active bleeding (discuss with local haematologists and NPIS) 


Macrogol '3350' (polyethylene glycol) 
Klean-Prep® 


Whole bowel irrigation for agents not bound by activated charcoal e.g. iron, lithium, also for 
bodypackers and for slow release preparations 


Mesna (in hospitals commonly using 
cyclophosphamide) 


Cyclophosphamide


Octreotide Sulphonylureas
Phentolamine# Digital ischaemia related to injection of epinephrine
Phytomenadione (Vitamin K1) Vitamin K dependent anticoagulants 
Protamine sulphate Heparin 
Pyridoxine, high dose injection  Isoniazid 


 
#There have been recently been availability and supply problems with phentolamine, advice on alternative treatment strategies is 
available on TOXBASE if phentolamine is not available.   
 


The following drugs are rarely used and are suitable to be held supra-regionally. In the absence of nationally agreed 
arrangements, this needs to be organised locally. Use of these antidotes should be discussed with NPIS and/or a clinical 
toxicologist 
 


Prussian Blue (Berlin Blue)  Thallium 


Botulinum antitoxin Botulism 
Glucarpidase Methotrexate 
Pralidoxime chloride Organophosphorus insecticides
Sodium calcium edetate Heavy metals (particularly lead)
Succimer (DMSA) Heavy metals (particularly lead and arsenic)
Unithiol (DMPS) Heavy metals (particularly mercury)
 


It is not considered essential to hold the following drugs
 


Benzatropine, Dimercaprol, Methionine, Penicillamine Physostigmine
 
** Antivenoms for non-indigenous venomous animals: Public Health England (PHE) holds a stock of exotic antivenoms for use 
in cases of venomous bites from non-indigenous animals. These are held by Movianto UK on behalf of PHE in sites at Bedford 
and Knowsley to ensure stock is available in good time across the UK. In the event of a bite, advice should be sought from 
NPIS. If antivenom is indicated an order will be placed with Movianto by either a national antivenom expert or NPIS for both 
in hours and out of hours delivery. Any unused antivenom should be stored in the fridge for collection by Movianto.  
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28 February 2019 


 


Dear Sir/ Madam 


Re. Sandimmun soft gel caps 25mg, 50mg and 100mg, 30 caps packs 


Novartis Pharmaceuticals regret to inform you that we will imminently be stock out of all 


presentations of Sandimmun soft gel caps.  This situation has a risen as a result of a delay in 


the start- up of new manufacturing facility for Sandimmun and we currently anticipate that new 


stock will not be in the market until early May 2019.   


In the interim a company call Clinigen have managed to source a supply of product from Italy 


and can make Italian packaged Sandimmun available to UK patients.  Clinigen believe that they 


can cover the gap in supply created by the Novartis shortage. 


Contact details for Clinigen: 


 Tel: 01932 824 100 


 Fax: 01932 824 300 


 E-mail - ukcustomerservice@clinigengroup.com 


Please note that Italian packs of the Sandimmun 25mg and 50mg comes in a presentation of 50 


caps – instead of the 30 caps you’ll be familiar with in the UK pack. 


As the Patient Information Leaflet (PIL) contained in the Italian pack will be in Italian, we have 


attached a copy of the PIL in English at the end of this communication. 


May I take this opportunity to apologise for the inconvenience that this situation has caused and 


thank you in advance for your support and patience while we rectify the situation.  


 


Yours sincerely, 


 


Iain Cunningham, Head of Commercial Operations  


  


Novartis Pharmaceuticals UK Limited 


Frimley Business Park 
Frimley 
Camberley 


Surrey GU16 7SR 


Telephone   08457 419442 
 



mailto:ukcustomerservice@clinigengroup.com





Package leaflet: Information for the patient 


 


Sandimmun® Soft Gelatin Capsules 25 mg 


Sandimmun® Soft Gelatin Capsules 50 mg 


Sandimmun® Soft Gelatin Capsules 100 mg 


ciclosporin 


Read all of this leaflet carefully before you start taking this medicine because it contains important 
information for you. 


- Keep this leaflet. You may need to read it again. 
- If you have any further questions, ask your doctor or pharmacist. 
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 


even if their signs of illness are the same as yours. 


- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 
effects not listed in this leaflet. 


 


What is in this leaflet 


1. What Sandimmun is and what it is used for 


2. What you need to know before you take Sandimmun  


3. How to take Sandimmun  


4. Possible side effects 


5. How to store Sandimmun  
6. Contents of the pack and other information 


 


1. What Sandimmun is and what it is used for 


 


What Sandimmun is 


The name of your medicine is Sandimmun. It contains the active substance ciclosporin. This belongs to a 


group of medicines known as immunosuppressive agents. These medicines are used to lower the body’s 


immune reactions.  


 


What Sandimmun is used for and how Sandimmun works  


 If you have had an organ transplant, bone marrow and stem cell transplantation, the function of 
Sandimmun is to control your body’s immune system. Sandimmun prevents rejection of 
transplanted organs by blocking the development of certain cells which would normally attack the 
transplanted tissue. 







 If you have an autoimmune disease, in which your body’s immune response attacks your body’s 
own cells, Sandimmun stops this immune reaction. Such diseases include eye problems which 
threaten your vision (endogenous uveitis, including Behçet's uveitis), severe cases of certain skin 
diseases (atopic dermatitis, or eczema and psoriasis), severe rheumatoid arthritis and a kidney 
disease called nephrotic syndrome. 


 


 


2. What you need to know before you take Sandimmun 


 


If you are taking Sandimmun following a transplant it will only be prescribed for you by a doctor with 


experience in transplants and/or autoimmune diseases. 


 


The advice in this leaflet may vary depending on whether you are taking the medicine for a transplant or 


for an autoimmune disease. 


 


Follow all your doctor’s instructions carefully. They may differ from the general information contained in 


this leaflet. 


 


Do not take Sandimmun: 


- if you are allergic to ciclosporin or any of the other ingredients of this medicine (listed in section 
6). 


-  with products containing Hypericum perforatum (St John´s Wort). 


-         with products containing dabigatran etexilate (used to avoid blood clots after surgery) or bosentan 
and aliskiren (used to reduce high blood pressure). 


 


Do not take Sandimmun and tell your doctor if the above applies to you. If you are not sure, talk to your 
doctor before taking Sandimmun. 


 


Warnings and precautions 


Before and during treatment with Sandimmun, tell your doctor straight away: 


 if you have any signs of infection, such as fever or a sore throat. Sandimmun suppresses the 
immune system and may also affect your body’s ability to fight against infection. 


 if you have liver problems. 


 if you have kidney problems. Your doctor will carry out regular blood tests and may change your 
dose if necessary. 


 if you develop high blood pressure. Your doctor will check your blood pressure regularly and may 
give you a medicine to lower blood pressure if necessary. 


 if you have low levels of magnesium in your body. Your doctor may give you magnesium 
supplements to take, especially just after your operation if you have had a transplant. 







 if you have high levels of potassium in your blood. 


 if you have gout. 


 if you need to have a vaccination. 
If any of the above applies to you before or during treatment with Sandimmun, tell your doctor straight 


away. 


 


Sunlight and sun protection 


Sandimmun suppresses your immune system. This increases your risk of developing cancers, particularly 


of the skin and lymphoid system. You should limit your exposure to sunlight and UV light by: 


 Wearing appropriate protective clothing.  


 Often applying a sunscreen with a high protection factor. 
 


Talk to your doctor before taking Sandimmun:  


 if you have or have had alcohol-related problems. 


 if you have epilepsy. 


 if you have any liver problems.  


 if you are pregnant.  


 if you are breast-feeding. 


 if this medicine is being prescribed for a child. 
If any of the above apply to you (or you are not sure), tell your doctor before taking Sandimmun. This is 
because this medicine contains alcohol (see section below “Sandimmun contains ethanol”). 


 


Monitoring during your treatment with Sandimmun  


Your doctor will check: 


 the levels of ciclosporin in your blood, especially if you have had a transplant, 


 your blood pressure before the start of your treatment and regularly during treatment, 


 how well your liver and kidneys are working, 


 your blood lipids (fats).  
If you have any questions about how Sandimmun works or why this medicine has been prescribed for 


you, ask your doctor. 


 


In addition if you are taking Sandimmun  for a non-transplant disease (intermediary or posterior 


uveitis and Behçet's uveitis, atopic dermatitis, severe rheumatoid arthritis or nephrotic syndrome), do not 


take Sandimmun:  


 if you have kidney problems (except for nephrotic syndrome). 


 if you have an infection which is not under control with medication. 


 if you have any type of cancer. 


 if you have high blood pressure (hypertension) which is not under control with medication. If you 
get high blood pressure during treatment and it cannot be controlled, Sandimmun should be 
stopped by your doctor. 


Do not take Sandimmun if any of the above applies to you. If you are not sure, talk to your doctor or 


pharmacist before taking Sandimmun. 


 


If you are being treated for Behçet`s uveitis, your doctor will monitor you particularly carefully if you 


have neurological symptoms (for example: increased forgetfulness, personality changes noticed over 


time, psychiatric or mood disorders, burning sensation in limbs, decreased sensation in limbs, tingling 







sensation in limbs, weakness of limbs, walking disturbances, headache with or without nausea and 


vomiting, vision disturbances including restricted movement of eyeball). 


 


Your doctor will closely monitor you if you are elderly and are being treated for psoriasis or atopic 


dermatitis. If you have been prescribed Sandimmun to treat your psoriasis or atopic dermatitis, you must 


not be exposed to any UVB-rays or phototherapy during treatment. 


 


Children and adolescents 


Sandimmun should not be given to children for a non-transplant disease, except for treatment of 
nephrotic syndrome.  


 


Elderly population (65 years of age and older) 


There is limited experience with Sandimmun in elderly patients. Your doctor should monitor how well 
your kidneys work.  If you are over 65 and have psoriasis or atopic dermatitis, you should only be 
treated with Sandimmun if your condition is particularly severe. 


 


Other medicines and Sandimmun  


Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 


 


In particular tell your doctor or pharmacist if you are taking any of the following medicines before or 


during Sandimmun treatment: 


 Medicines that may affect your potassium levels. These include medicines which contain 
potassium, potassium supplements, water tablets (diuretics) called potassium-sparing diuretics 
and some medicines which lower your blood pressure.  


 Methotrexate. This is used to treat tumours, severe psoriasis and severe rheumatoid arthritis. 


 Medicines which may increase or decrease the level of ciclosporin (the active substance of 
Sandimmun) in your blood. Your doctor might check the level of ciclosporin in your blood when 
starting or stopping treatment with other medicines. 
- Medicines which may increase the level of ciclosporin in your blood include: antibiotics 


(such as erythromycin or azythromycin), anti-fungals (voriconazole, itraconazole), medicines 
used for heart problems or high blood pressure (diltiazem, nicardipine, verapamil, 
amiodarone), metoclopramide (used to stop sickness), oral contraceptives, danazol (used to 
treat menstrual problems), medicines used to treat gout (allopurinol), cholic acid and 
derivatives (used to treat gallstones), protease inhibitors used to treat HIV, imatinib (used to 
treat leukaemia or tumours), colchicine, telaprevir (used to treat hepatitis C). 


- Medicines which may decrease the level of ciclosporin in your blood include:  barbiturates 
(used to help you to sleep),  some anti-convulsant medicines (such as carbamazepine or 
phenytoine), octreotide (used to treat acromegaly or neuroendocrine tumours in the gut), 
anti-bacterial medicines used to treat tuberculosis, orlistat (used to help weight loss), herbal 
medicines containing St. John’s wort, ticlopidine (used after a stroke), certain medicines 







which lower blood pressure (bosentan), and terbinafine (an anti-fungal medicine used to 
treat infections of the toes and nails). 


 Medicines which may affect your kidneys. These include: anti-bacterial medicines (gentamycin, 
tobramycin, ciprofloxacin), anti-fungal medicines which contain amphotericin B, medicines used 
for urinary tract infections which contain trimethoprim, medicines for cancer which contain 
melphalan, medicines used to lower the amount of acid in your stomach (acid secretion inhibitors 
of the H2-receptor antagonist type), tacrolimus, pain killers (non-steroid anti-inflammatory 
medicines such as diclofenac), fibric acid medicines (used to lower the amount of fat in the blood).  


 Nifedipine. This is used to treat high blood pressure and heart pain. You might get swollen gums 
that might grow over your teeth if you are taking nifedipine during your treatment with 
ciclosporin. 


 Digoxin (used to treat heart problems), medicines which lower cholesterol  (HMG-CoA reductase 
inhibitors also called statins), prednisolone, etoposide (used to treat cancer), repaglinide (oral 
anti-diabetic medicine), immunosuppressives (everolimus, sirolimus), ambrisentan and specific 
anti-cancer medicines called anthracyclines (such as doxorubicin). 


If any of the above applies to you (or you are not sure), talk to your doctor or pharmacist before taking 


Sandimmun. 


 


Sandimmun with food and drink 


Do not take Sandimmun with grapefruit or grapefruit juice. This is because these can affect how 
Sandimmun works. 


 


Pregnancy and breast-feeding  


Ask your doctor or pharmacist for advice before taking this medicine. Your doctor will discuss with you 
the potential risks of taking Sandimmun during pregnancy. 


 Tell your doctor if you are pregnant or intend to become pregnant. Experience with Sandimmun 
in pregnancy is limited. In general, Sandimmun should not be taken during pregnancy. If it is 
necessary for you to take this medicine, your doctor will discuss with you the benefits and 
potential risks of taking it during pregnancy. 


 Tell your doctor if you are breast-feeding. Breast-feeding is not recommended during treatment 
with Sandimmun. This is because ciclosporin, the active substance, passes into breast milk. This 
may affect your baby.  


 


Driving and using machines 


Sandimmun contains alcohol. This may affect your ability to drive and use machines. 


 


Sandimmun contains ethanol 


Sandimmun contains approximately 12.0 vol. % ethanol (alcohol), which corresponds to up to 500 mg per 
dose used in transplant patients. This is equivalent to nearly 15 ml beer or 5 ml wine per dose. 


 







Alcohol may be harmful if you have alcohol-related problems, epilepsy, brain injury, liver problems or if 


you are pregnant or breast-feeding. It may also be harmful if this medicine is given to children. 
 


Sandimmun contains sorbitol 


If you have an intolerance to some sugars, inform your doctor before taking this medicine. 


 


 


3. How to take Sandimmun  


 


Always take this medicine exactly as your doctor  has told you. Check with your doctor if you are not 
sure. 


Do not take more than the recommended dose. 


 


The dose of this medicine will be carefully adjusted to your individual needs by your doctor. Too much of 


the medicine can affect your kidneys. You will have regular blood tests and visits to the hospital, 


especially after a transplant. This will give you the chance to talk to your doctor about your treatment and 


talk about any problems you may be having. 


 


How much Sandimmun to take 


Your doctor will work out the correct dose of Sandimmun for you. This depends on your body weight and 


what you are taking the medicine for. Your doctor will also tell you how often to take your medicine. 


 


 In adults: 


Organ, bone marrow and stem cell transplantation 
- The total dose each day is usually between 2 mg and 15 mg per kilogram body weight. This 


is divided in two doses.  


- Usually, higher doses are used before and just after your transplant. Lower doses are used 


once your transplanted organ or bone marrow has stabilised.  


- Your doctor will adjust your dose to one that is ideal for you. To do this, your doctor may 


need to do some blood tests. 


Endogenous uveitis 


- The total dose each day is usually between 5 mg and 7 mg per kilogram body weight. This is 


divided in two doses. 


Nephrotic syndrome 


- The total dose each day for adults is usually 5 mg per kilogram body weight. This is divided 


in two doses. In patients with kidney problems, the first dose taken each day should not be 


more than 2.5 mg per kilogram body weight. 


Severe rheumatoid arthritis 


- The total dose each day is usually between 3 mg per kilogram of your body weight and 5 mg 


per kilogram body weight. This is divided in two doses. 







Psoriasis and atopic dermatitis 


- The total dose each day is usually between 2.5 mg per kilogram of your body weight and 


5 mg per kilogram body weight. This is divided in two doses. 


 In children: 


Nephrotic syndrome 


- The total dose each day for children is usually 6 mg per kilogram body weight. This is 


divided in two doses. In patients with kidney problems, the first dose taken each day should 


not be more than 2.5 mg per kilogram body weight. 


Follow your doctor's instructions exactly and never change the dose yourself, even if you feel well. 


 


If your doctor switches you from one oral formulation of ciclosporin to another  


After you change from one oral formulation of ciclosporin to another: 


 Your doctor will monitor you more closely for a short time. 


 You may have some side effects. If this happens, tell your doctor or pharmacist. Your dose may 
need to be changed. Never change your dose yourself, unless a doctor has told you to. 


 


When to take Sandimmun  


Take Sandimmun at the same time every day. This is very important if you have had a transplant.  


 


How to take Sandimmun  


Your daily doses should always be taken in 2 divided doses. 


Remove the capsules from the blister. Swallow the capsules whole with water. 


 


How long to take Sandimmun 


Your doctor will tell you how long you need to take Sandimmun for. This depends on whether you are 


taking it after a transplant or for the treatment of a severe skin condition, rheumatoid arthritis, uveitis or 


nephrotic syndrome. For severe rash, the treatment usually lasts for 8 weeks. 


 


Keep taking Sandimmun for as long as your doctor tells you. 


 


If you have questions about how long to take Sandimmun, talk to your doctor or your pharmacist. 


 


If you take more Sandimmun than you should 


If you accidentally take too much of your medicine, tell your doctor immediately or go to your nearest 


hospital emergency unit. You may need medical attention. 


 


If you forget to take Sandimmun  


 If you forget to take a dose, take it as soon as you remember it. However, if it is almost time for 
your next dose, skip the missed dose. Then go on as before. 


 Do not take a double dose to make up for a forgotten dose. 
 


If you stop taking Sandimmun  


Do not stop taking Sandimmun unless your doctor tells you to.  


 







Keep taking Sandimmun even if you feel well. Stopping your treatment with Sandimmun may increase 


the risk of your transplanted organ being rejected. 


 


If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 


 


 


4. Possible side effects 


 


Like all medicines, this medicine can cause side effects, although not everybody gets them. 


 


Some side effects could be serious 


Tell your doctor straight away if you notice any of the following serious side effects: 


 Like other medicines that act on the immune system, ciclosporin may influence your body’s ability 
to fight against infection and may cause tumours or other cancers, particularly of the skin. Signs of 
infection might be fever or sore throat. 


 Changes in your sight, loss of coordination, being clumsy, memory loss, difficulty speaking or 
understanding what others say, and muscle weakness. These might be signs of an infection of the 
brain called progressive multifocal leukoencephalopathy.  


 Brain problems with signs such as seizures, confusion, feeling disorientated, being less responsive, 
personality changes, feeling agitated, sleeplessness, changes to your sight, blindness, coma, 
paralysis of part or all of the body, stiff neck, loss of coordination with or without unusual speech 
or eye movements. 


 Swelling at the back of the eye. This may be associated with blurred vision. It may also affect your 
sight because of the higher pressure inside your head (benign intracranial hypertension). 


 Liver problems and damage with or without yellow skin and eyes, nausea, loss of appetite and 
dark urine. 


 Kidney problems which may greatly reduce the amount of urine you produce. 


 Low level of red blood cells or platelets. The signs include pale skin, feeling tired, being breathless, 
having dark urine (this is a sign of the breakdown of red blood cells), bruising or bleeding with no 
obvious reasons, feeling confused, feeling disorientated, being less alert and having kidney 
problems. 


 


Other side effects include: 


 
Very common side effects: These side effects may affect more than 1 in 10 people. 


 Kidney problems. 


 High blood pressure. 


 Headache. 


 Shaking of your body which you cannot control. 


 Excessive growth of body and facial hair.   


 High level of lipids in your blood. 
If any of these affects you severely, tell your doctor. 


 







Common side effects: These side effects may affect between 1 and 10 in every 100 people. 


 Fits (seizures). 


 Liver problems. 
 High level of sugar in your blood. 


 Tiredness. 


 Loss of appetite. 


 Nausea (feeling sick), vomiting, abdominal pain, constipation, diarrhoea. 


 Excessive hair growth. 


 Acne, hot flushes.  


 Fever. 


 Low level of white blood cells. 


 Feeling numb or tingling.  


 Pain in your muscles, muscle spasm. 


 Stomach ulcer. 


 Gum tissue overgrowing and covering your teeth. 


 High level of uric acid or patassium in your blood, low levels of magnesium in your blood. 
If any of these affects you severely, tell your doctor. 


 


Uncommon side effects: These side effects may affect between 1 and 10 in every 1,000 people. 


 Symptoms of brain disorders including sudden fits, mental confusion, sleeplessness, disorientation, 


disturbance of vision, unconsciousness, sense of weakness in the limbs, impaired movements. 


 Rash. 


 General swelling. 


 Weight gain. 


 Low level of red blood cells, low level of platelets in your blood which could increase the risk of 


bleeding. 


If any of these affects you severely, tell your doctor. 


 


Rare side effects: These side effects may affect between 1 and 10 in every 10,000 people. 


 Nerve problems with numbness or tingling in fingers and toes. 


 Inflammation of the pancreas with severe upper stomach pain. 


 Muscle weakness, loss of muscle strength, pain in muscles of the legs or hands or anywhere in the 


body. 


 Destruction of red blood cells, involving kidney problems with symptoms such as swelling of the 


face, stomach, hands and/or feet, decreased urination, breathing difficulty, chest pain, fits, 


unconsciousness. 


 Changes in menstrual cycle, breast enlargement in men.  
If any of these affects you severely, tell your doctor. 


 


Very rare side effects: These side effects may affect between 1 and 10 in every 100,000 people. 


 Swelling at the back of the eye which may be associated with an increase in pressure inside the 


head and eyesight disturbances. 


If this affects you severely, tell your doctor. 


 


Other side effects with frequency not known: Frequency cannot be estimated from the available data. 


 Serious liver problems both with and without yellowing of the eyes or skin, nausea (feeling sick), 


loss of appetite, dark coloured urine, swelling of the face, feet, hands and/or the whole body. 


 Bleeding underneath the skin or purple skin patched, sudden bleeding with no apparent cause. 







 Migraine or severe headache often with feeling and being sick (nausea, vomiting) and being 
sensitive to light. 


 Pain in legs and feet. 
If any of these affects you severely, tell your doctor. 


 


If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 
listed in this leaflet. 


 


Additional side effects in children and adolescents 


There are no additional side effects to be expected in children and adolescents compared to adults. 


 


Reporting of side effects  


If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 


listed in this leaflet. You can also report side effects directly via the Yellow Card Scheme 


(www.mhra.gov.uk/yellowcard). By reporting side effects you can help provide more information on the 


safety of this medicine. 


 


 


5. How to store Sandimmun  


 


 Keep this medicine out of the sight and reach of children.  


 Do not use this medicine after the expiry date which is stated on the package. 
 Do not store your capsules in a hot place (maximum temperature 30°C).  


 Leave your capsules in the foil. Only remove them when it is time to take your medicine. 


 When a blister is opened, a characteristic smell is noticeable. This is normal and does not mean that 


there is anything wrong with the capsules. 


 Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how 
to throw away medicines you no longer use. These measures will help to protect the 
environment.  


 


 


6. Contents of the pack and other information 


 


What Sandimmun contains 


Sandimmun Soft Gelatin Capsules 25 mg 


 The active substance is ciclosporin. Each capsule contains 25 mg ciclosporin. 


 The other ingredients are:  







o Capsule contents: ethanol anhydrous, maize oil interesterified, maize oil refined.  


o Capsule shell: Iron oxide red (E172), titanium dioxide (E 171), glycerol 85%, sorbitol syrup 


special, gelatin. 


 


Sandimmun Soft Gelatin Capsules 50 mg 


 The active substance is ciclosporin. Each capsule contains 50 mg ciclosporin. 


 The other ingredients are:  


o Capsule contents: ethanol anhydrous, maize oil interesterified, maize oil refined.  


o Capsule shell: Iron oxide yellow (E172), titanium dioxide (E171), glycerol 85%, sorbitol 


syrup special, gelatin. 


 


Sandimmun Soft Gelatin Capsules 100 mg 


 The active substance is ciclosporin. Each capsule contains 100 mg ciclosporin. 


 The other ingredients are:  


o Capsule content: ethanol anhydrous, maize oil interesterified, maize oil refined.  


o Capsule shell: Iron oxide red (E172), titanium dioxide (E 171), glycerol 85%, sorbitol syrup 


special, gelatin. 


 


What Sandimmun looks like and contents of the pack 


Sandimmun 25 mg soft capsules are pink and oval. 


Sandimmun 50 mg soft capsules are corn yellow and oblong. 


Sandimmun 100 mg soft capsules are dusty rose and oblong. 


 


Not all pack sizes may be available. 


 


Marketing Authorisation Holder and Manufacturer 


 


Novartis Pharmaceuticals UK Limited, Frimley Business Park, Frimley, Camberley, Surrey GU16 7SR, 
England. 


This medicinal product is authorised in the Member States of the EEA under the following names: 


Sandimmun Soft Gelatin Capsules 25 mg 


Sandimmun Soft Gelatin Capsules 50 mg 


Sandimmun Soft Gelatin Capsules 100 mg 


This leaflet was last revised in June 2018 


 


If you would like any more information, or would like the leaflet in a different format, please contact 
Medical Information at Novartis Pharmaceuticals UK Ltd, telephone number 01276 698370. 


Copyright Novartis Pharmaceuticals UK Limited. 
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14th February 2019 
 


Introducing the new Clexane® (enoxaparin) compact packaging 


 
From early March Sanofi will be introducing new compact packaging for the following Clexane presentations:  


• 2,000 IU (20mg) /0.2ml Clexane Syringe  
• 4,000 IU (40mg) /0.4 ml Clexane Syringe 
• 6,000 IU (60mg) /0.6 ml Clexane Syringe 
• 8,000 IU (80mg) / 0.8ml Clexane Syringe 
• 10,000 IU (100mg) / 1.0ml Clexane Syringe  


The 12,000 IU (120mg) / 0.8ml Clexane Syringe and 15,000 IU (150mg) / 1.0ml Clexane Syringe will continue in the 
existing packaging.  


 


 


 


 


 


 


 
The new Clexane compact packs are significantly smaller than the current packaging, providing a reduction in occupied 
space on the shelves (see table in the Q&A below). The transition to the new packaging is in response to feedback 
from Healthcare professionals and will improve the continuity of supply to the UK.  


These new compact packs will progressively be introduced in the market across the month of March where they will 
be replacing the old packs, starting with the Clexane 2,000 IU (20mg) / 0.2ml Pre-Filled Syringes. Please see the Q&A 
for a detailed schedule of availability. 


This change in packaging is also part of Sanofi’s engagement in reducing its environmental impact by lowering the 
amount of cardboard and plastics needed to produce the compact packaging. 


Apart from the dimensions and the way syringes are arranged in the box, nothing else changes. The PIP codes stays 
the same, and the packs will still contain 10 pre-filled syringes with the safety system remains the ERIS Auto-activated 
protective needle guard.  


The new compact packs also come with a QR code on them that can be easily scanned with a smartphone to access 
online content and patient resources in more than 17 languages. 


We are committed to making this transition with minimal disturbance. Our distribution partners (Phoenix and 
McKesson) will supply you with the new packaging when it is available. You do not need to order a different product.  
Please continue to order Clexane as normal. 


Please find on the next page a detailed Q&A document to respond to all your questions.  







  


Questions & Answers – Clexane compact packs 


Q1.  Why is Sanofi changing the packaging? 


A1. The new packaging is part of Sanofi’s on-going commitment to improve the long term sustainability of Clexane. 
Initially, the new packaging was investigated due to feedback from healthcare professionals that the current 
packaging is too bulky. Sanofi’s manufacturing team have been exploring options to tackle this and improve 
manufacturing capacity. The result is the new compact packaging that will be introduce in the UK throughout 
March 


Q2.  What strengths are impacted and when will the new packs be available? 


A2.  Below is a table listing all the Clexane strengths that will transition to the compact packaging and when they 
will enter the market. 


 


Q3.  What about the two higher strengths the 12,000 IU (120mg) / 0.8ml Clexane Syringe and 15,000 IU 
(150mg)/ 1.0ml Clexane Syringe, will they be transition to the new packaging? 


A3. No, there are no immediate plans to transition these two presentations to the new packaging. The 12,000 IU 
(120mg) / 0.8ml Clexane Syringe and 15,000 IU (150mg)/ 1.0ml Clexane Syringe will continue to be available 
in the existing packaging.  


Q4.  What are the main differences between the compact packaging and the current packaging? 


A4.  The most important difference between the compact packaging and the existing packaging is the reduction in 
occupied space of 57.6% (1081.7 cm3 box volume reduction) of the compact packaging 


The second important change is that the syringes are not individually blistered. This doesn’t affect the syringes 
sterility as the plastic blisters were not sterile.  


There are no differences in devices and safety mechanism between the 2 pack types 


Below is a table that highlights the differences and similarities between the two packs 


 
 







  


Q5.  What are the advantages of changing to the new pack?  


A5. -  Stock management: 
The compact packs provide a volume reduction of 57.6% (1081.7 cm3 box volume reduction). These will help 
supply the same quantity of syringes to the healthcare professionals whilst reducing the burden of the bulky 
packs on the storage shelves. 


-  Supply continuity: 
The simplification of the production line and reduction of steps needed for the compact packs is expected to 
improve the long term continuity of the supply of the product for the UK. 


-  Environmental impact: 
The new compact packs have been designed to minimise Sanofi’s environmental impact : the boxes require 
less cardboard, less plastics to be produced and the QR code with digital resources is here to avoid 
unnecessary prints.  


- Easy patient resources access: 
By scanning the QR code on the compact pack with a compatible device, you will be redirected to the 
website www.clexanepatientsupport.co.uk. By going there, patients and healthcare professionals will be able 
to access online patient resources translated in more than 15 languages. 


Q6. How am I going to be transitioned to the new packs? 


A6. There is no action to be taken from the healthcare professional’s standpoint. Across March, the compact packs 
will progressively replace the regular packs as the stocks deplete. Continue to order Clexane is the same way. 
Please see Q1 for the transition agenda. 


Q7.  What support is available for me? 


A7. Sanofi are providing the following: 
1. Communication letter to all trusts and pharmacies  
2. Ward posters introducing the improved compact packs  
    All these items above are available in print and electronically. 


 
3. Sanofi Sales representatives to support individual trusts  
 


Region  Name  Contact number Email  
North of England Owen Dixon 07764 624691 Owen.Dixon@sanofi.com 


 
Midlands and East Lianne Rai  


 
07834 794508 Lianne.Rai2@sanofi.com 


 
London Bali Bassi  07921 054950 Balli.Bassi@sanofi.com 


 
South of England Samantha Clark  07935 503425 Samantha.Clark@sanofi.com 


 
Wales & N Ireland Rebecca Slater  07740 935165 Rebecca.Slater@sanofi.com 


 
Scotland Jo Graham 07841 051959 Joanne.Graham@sanofi.com 
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4. Sanofi Key Account Managers to support individual pharmacy groups  
 
Pharmacy Group Name  Contact number Email  
Lloyds 
Rowlands 


Rod Grundy 07935 503431 rod.grundy@sanofi.com 
 


Boots 
Well 
Superdrug 


Nick Bellinger 
 


07841 033754 nick.bellinger@sanofi.com 
 


Day Lewis 
Cohens Chemist 
PCT Healthcare 
Knights Pharmacy 


Tom Blacklock  07740 640488 thomas.blacklock@sanofi.com 
 


All other Pharmacy 
Groups 


Tom Blacklock 07740 640488 thomas.blacklock@sanofi.com 


 


Q8. Who do I contact for further information? 


A8.  


• Contact your local representative or key account manager from the table above.  
 


• For questions relating to supply of stock please contact our customer service team on email:   
GB-CustomerServices@sanofi.com or telephone 0800 854 430 
 


• For medical enquiries, please contact our medical information team on email     
uk-medicalinformation@sanofi.com  or telephone 0845 372 7101 
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Prescribing Information: Clexane® Syringes, Clexane® Forte Syringes, and Clexane® Multidose Vial  


Presentations: Clexane® Syringes: single dose pre-filled syringes containing 
either: 2,000 IU (20mg) enoxaparin sodium in 0.2ml, 4,000 IU (40mg) enoxaparin 
sodium in 0.4ml, 6,000 IU (60mg) enoxaparin sodium in 0.6ml, 8,000 IU (80mg) 
enoxaparin sodium in 0.8ml or 10,000 IU (100mg) enoxaparin sodium in 1ml. 
Clexane® Forte Syringes: single dose pre-filled syringes containing either: 12,000 
IU (120mg) enoxaparin sodium in 0.8ml or 15,000 IU (150mg) enoxaparin sodium 
in 1ml. Clexane® Multidose vial: Vial containing 30,000 IU (300mg) enoxaparin 
sodium in 3.0ml solution for injection for single patient use.  


Indications: In adults for: prophylaxis of venous thromboembolic disease in 
moderate and high risk surgical patients, in particular those undergoing orthopaedic 
or general surgery including cancer surgery; prophylaxis of venous thromboembolic 
disease in medical patients with an acute illness and reduced mobility at increased 
risk of venous thromboembolism (VTE); treatment of deep vein thrombosis (DVT) 
and pulmonary embolism (PE), excluding PE likely to require thrombolytic therapy 
or surgery; prevention of thrombus formation in extra corporeal circulation during 
haemodialysis; treatment of unstable angina and non ST-segment elevation 
myocardial infarction (NSTEMI), in combination with oral acetylsalicylic acid; 
treatment of acute ST-segment elevation myocardial infarction (STEMI) including 
patients to be managed medically or with subsequent percutaneous coronary 
intervention (PCI).  


Dosage & Administration: Prophylaxis in Surgical Patients: With moderate risk 
of thromboembolism, recommended dose of enoxaparin sodium is 2,000 IU (20mg) 
once daily by subcutaneous (SC) injection. Initiation 2 hours before surgery was 
proven effective and safe in moderate risk surgery. Treatment should be maintained 
for at least 7-10 days and until the patient no longer has significantly reduced 
mobility. In patients at high risk of thromboembolism, the recommended dose of 
enoxaparin sodium is 4,000 IU (40 mg) once daily by SC injection preferably started 
12 hours before surgery. If there is a need for earlier than 12 hours enoxaparin 
sodium preoperative prophylactic initiation (e.g. high risk patient waiting for a 
deferred orthopaedic surgery), the last injection should be administered no later 
than 12 hours prior to surgery and resumed 12 hours after surgery. For patients 
undergoing major orthopaedic surgery an extended thromboprophylaxis up to 5 
weeks is recommended. For patients with high risk of VTE undergoing abdominal 
or pelvic surgery for cancer, extended thromboprophylaxis up to 4 weeks is 
recommended. Prophylaxis in Medical Patients: Recommended dose of 
enoxaparin sodium is 4,000 IU (40 mg) once daily by SC injection. Treatment with 
enoxaparin sodium is prescribed for at least 6 to 14 days. Benefit is not established 
for treatment longer than 14 days. Treatment of VTE: 150 IU/kg (1.5 mg/kg) 
administered SC once-daily should be used in uncomplicated patients with low risk 
of VTE recurrence. 100 IU/kg (1 mg/kg) twice-daily should be used in all other 
patients such as those with obesity, symptomatic PE, cancer, recurrent VTE or 
proximal (vena iliaca) thrombosis. The regimen should be selected based on 
individual assessment including evaluation of the thromboembolic risk and risk of 
bleeding. Enoxaparin sodium treatment is prescribed for an average period of 10 
days. Oral anticoagulant therapy should be initiated when appropriate. Treatment 
of Acute Coronary Syndromes: For treatment of unstable angina and NSTEMI, 
the recommended dose of enoxaparin sodium is 100 IU/kg (1 mg/kg) every 12 
hours by SC injection administered in combination with antiplatelet therapy. 
Treatment should be for a minimum of 2 days and until clinical stabilization (usual 
duration 2 to 8 days). Acetylsalicylic acid recommended for all patients without 
contraindications at an initial oral loading dose of 150–300 mg (in acetylsalicylic 
acid-naive patients) and a maintenance dose of 75–325 mg/day long-term. For 
treatment of acute STEMI, recommended dose of enoxaparin sodium is a single 
intravenous (IV) bolus of 3,000 IU (30 mg) plus a 100 IU/kg (1 mg/kg) SC dose 
followed by 100 IU/kg (1 mg/kg) administered SC every 12 hours (maximum 10,000 
IU (100 mg) for each of the first two SC doses). Appropriate antiplatelet therapy 
such as oral acetylsalicylic acid (75 mg to 325 mg once daily) should be 
administered concomitantly unless contraindicated. Recommended duration of 
treatment is 8 days or until hospital discharge. When administered in conjunction 
with a thrombolytic (fibrin specific or non-fibrin specific), enoxaparin sodium should 
be given between 15 minutes before and 30 minutes after the start of fibrinolytic 
therapy. For patients managed with PCI, if the last dose of enoxaparin sodium SC 
was given less than 8 hours before balloon inflation, no additional dosing needed. 
If the last SC administration was given more than 8 hours before balloon inflation, 
an IV bolus of 30 IU/kg (0.3 mg/kg) enoxaparin sodium should be administered. 
During haemodialysis: 1mg/kg (100 IU/kg) Clexane® introduced into arterial line 
of the circuit at beginning of dialysis. This dose is usually sufficient for a 4 hour 
session. If fibrin rings are found, e.g. after a longer session, a further 0.5 to 1mg/kg 
(50 to 100 IU/kg) may be given. In patients with high risk of haemorrhage reduce 
the dose to 0.5mg/kg (50 IU/kg) (double vascular access) or 0.75mg/kg (75IU/kg) 
(single vascular access). Elderly: For treatment of acute STEMI in elderly patients 
≥75 years of age, an initial IV bolus must not be used. Initiate dosing with 75 IU/kg 
(0.75 mg/kg) SC every 12 hours (maximum 7,500 IU (75 mg) for each of the first 
two SC doses only, followed by 75 IU/kg (0.75 mg/kg) SC dosing for the remaining 
doses). Children: Safety and efficacy not established. Renal impairment: Not 
recommended for patients with end stage renal disease Dosage adjustment 
required for patients with severe renal impairment. Hepatic Impairment: Limited 
data in this population therefore caution should be used. 


 


Contraindications: Hypersensitivity to enoxaparin sodium, heparin or its 
derivatives, including low molecular weight heparins (LMWH) or any of the 
excipients. Recent (<100 days) history of immune mediated heparin-induced 
thrombocytopenia (HIT) or in the presence of circulating antibodies. Active clinically 
significant bleeding and conditions with a high risk of haemorrhage, including recent 
haemorrhagic stroke, gastrointestinal ulcer, presence of malignant neoplasm at 
high risk of bleeding, recent brain, spinal or ophthalmic surgery, known or 
suspected oesophageal varices, arteriovenous malformations, vascular aneurysms 
or major intraspinal or intracerebral vascular abnormalities. Multiple dose vials 
containing benzyl alcohol: Hypersensitivity to benzyl alcohol. Newborns or 
premature neonates.  


Warnings and Precautions. Do not use interchangeably (unit for unit) with other 
LMWHs. Use with extreme caution in patients with a history (>100 days) of HIT 
without circulating antibodies, only after careful benefit-risk assessment and after 
non-heparin alternative treatments are considered; platelet counts should be 
measured before and regularly thereafter during the treatment and patients should 
be warned of symptoms. Use with caution in conditions with increased potential for 
bleeding (e.g. impaired haemostasis, history of peptic ulcer, recent ischemic stroke, 
severe arterial hypertension, recent diabetic retinopathy, neuro- or ophthalmologic 
surgery). Increases in activated partial thromboplastin time (aPTT), and activated 
clotting time (ACT) may occur at higher doses but not linearly correlated with dose. 
Spinal/epidural anaesthesia or lumbar puncture must not be performed within 24 
hours of administration of therapeutic doses of enoxaparin sodium; placement or 
removal of an epidural catheter or lumbar puncture is best performed when the 
anticoagulant effect of enoxaparin sodium is low. Skin necrosis and cutaneous 
vasculitis have been reported with LMWHs and should lead to prompt treatment 
discontinuation. Following vascular instrumentation during the treatment of 
unstable angina, NSTEMI and acute STEMI: adhere precisely to the recommended 
dosing intervals; in case a closure device is used, the sheath can be removed 
immediately; If a manual compression method is used, sheath should be removed 
6 hours after the last IV/SC enoxaparin sodium injection; The site should be 
observed for signs of bleeding or hematoma. Use of heparin is usually not 
recommended in patients with acute infective endocarditis. Enoxaparin sodium has 
not been adequately studied for thromboprophylaxis in patients (including in 
pregnancy) with mechanical prosthetic heart valves. Elderly patients may be at 
increased risk of bleeding at treatment doses. Low body weight patients are at 
increased risk of bleeding at prophylactic and treatment dose ranges. Obese 
patients are at higher risk for thromboembolism however there is no consensus for 
dose adjustment; these patients should be observed carefully. Heparins can 
suppress adrenal secretion of aldosterone leading to hyperkalaemia, particularly in 
patients such as those with diabetes mellitus, chronic renal failure, pre-existing 
metabolic acidosis, taking medicinal products known to increase potassium; plasma 
potassium should be monitored regularly especially in patients at risk. Pregnancy: 
Enoxaparin sodium should be used during pregnancy only if the physician has 
established a clear need. As benzyl alcohol may cross the placenta, it is 
recommended to use a formulation that does not contain benzyl alcohol. 
Interactions. Not Recommended: Systemic salicylates, acetylsalicylic acid at 
anti-inflammatory doses, and NSAIDs including ketorolac. Other thrombolytics (e.g. 
alteplase, reteplase, streptokinase, tenecteplase, urokinase) and anticoagulants. 
Caution: Platelet aggregation inhibitors including acetylsalicylic acid used at anti-
aggregant dose (cardioprotection), clopidogrel, ticlopidine, and glycoprotein IIb/IIIa 
antagonists indicated in acute coronary syndrome due to the risk of bleeding. 
Dextran 40. Systemic glucocorticoids. Medicinal products increasing potassium 
levels.  


Adverse Reactions: Very Common: Hepatic enzyme increases (mainly 
transaminases > 3 times the upper limit of normality), haemorrhage, thrombocytosis 
(platelet increase >400 G/L). Common: haemorrhagic anaemia, thrombocytopenia, 
allergic reaction, headache, urticarial, pruritus, erythema, injection site haematoma 
/ pain / other reaction (such as oedema, haemorrhage, hypersensitivity, 
inflammation, mass, pain, or reaction). Uncommon: hepatocellular liver injury, skin 
necrosis at injection site, intracranial haemorrhage. Rare: Retroperitoneal 
haemorrhage, eosinophilia, cases of immuno-allergic thrombocytopenia with 
thrombosis (in some cases thrombosis was complicated by organ infarction or limb 
ischaemia), anaphylactic/anaphylactoid reactions including shock, spinal/neuraxial 
haematoma resulting in varying degrees of neurologic injuries including long-term 
or permanent paralysis, cholestatic liver injury, Osteoporosis following therapy > 3 
months, hyperkalaemia. For a full list of undesirable effects please refer to the 
Summaries of Product Characteristics. Pharmaceutical Precautions: Do not mix 
with other products. Do not store above 25°C. Do not refrigerate or freeze. The 
contents of the multidose vial should be used within 28 days of opening. Legal 
Category: POM; PL04425/0187: Clexane® Syringes; PL04425/0185: Clexane® 
Forte Syringes; PL 04425/0186: Clexane® Multidose Vials Basic NHS cost for 10 
pre-filled syringes: 2,000 IU - £20.86, 4,000 IU - £30.27, 6,000 IU - £39.26, 8,000 
IU - £55.13, 10,000 IU - £72.30, 12,000 IU - £87.93, 15,000 IU - £99.91. Basic NHS 
cost for 6 pre-filled syringes: 4,000 IU - £18.16. NHS cost for one Multidose 
Vial - £21.33. Date of Revision: December 2018 ® denotes a Registered Trade 
Mark. Further information is available on request from Sanofi, One Onslow St, 
Guildford, Surrey, GU1 4SY 0845 372 7101. 
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Adverse events should be reported.  
Reporting forms and information can be found at www.mhra.gov.uk/yellowcard 


Adverse events should also be reported to Sanofi Tel: 0800 0902314. 
 Alternatively, send via email to UK-drugsafety@sanofi.com 


 



http://www.mhra.gov.uk/yellowcard
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18th May 2018   
 
 
Dear Colleague,  


It is with regret that medac Pharma LLP must inform you of the termination of third party distribution of Doxorubin 
50mg Powder vials in the UK.  
 
Unfortunately, due to cessation of the supply agreement by MA holder and manufacturer Teva Pharmachemie, and no 
further supplies of product being delivered to medac, we will be unable to continue with distribution of this product 
beyond our current stock holding with Alloga, which stands at approximately 5 weeks as of 18th May 2018.  
 
It will therefore be necessary for us to place it on immediate order referral with Alloga. Your orders may be briefly 
delayed whilst they are authorised by our customer service team, to ensure supply to as many hospitals as possible 
until this stock is depleted.   
 
Please note this does not affect the supply of medac Doxorubicin solution for infusion.  
 
We are most appreciative of your business and sincerely apologise for the inconvenience caused, however, as you will 
appreciate, this is a situation outside of our control. Should you have any queries as to the details herein or require 
additional information please do not hesitate to contact our customer service team on 01438 791 097 or email 
Lauren.Barnham@medacpharma.co.uk 
 
 
Yours sincerely, 


 
 
Ryan Pearse 
Commercial Director  
medac Pharma LLP 
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Date: 24 January 2019 


 
Healthcare Professional Communication 


 
Update regarding a prolonged out-of-stock situation affecting packs of Adalat® LA (Nifedipine)  


 


 
Dear Healthcare Professional, 


 


Further to the letter from Bayer in October 2018 regarding the supply of Adalat, we 
are writing to update you on the status of the Adalat LA supply interruption. 
 
There continues to be an interruption to the supply of Adalat LA 20mg, 30mg and 
60mg prolonged-release tablets. These packs will continue to be out-of-stock with 
resupply to the UK market expected in 2021.  


 
The supply interruption is due to reduced manufacturing capacity as a result of 
ongoing significant remediation and modernisation activities at our Supply Centre in 
Leverkusen, Germany. The measures taken are to ensure a sustainable product 
supply in the future. 
 
This reduced manufacturing capacity has, unfortunately, resulted in stock-out 
situations affecting our customers and patients, which we deeply regret. Bayer 
sincerely apologises for any inconvenience this supply interruption causes. 
 
The competent authorities have been informed of the situation. 


 
For product information enquiries please contact our Medical Information team on 


0118 206 3116 or by email at medical.information@bayer.co.uk. 


 


For supply information enquiries please contact our Customer Service team on 0118 


206 3920. 


 


Healthcare professionals may wish to consult https://www.medicines.org.uk/emc for 


details of alternative nifedipine products, whilst the decision to prescribe such 


alternatives remains at the prescriber’s discretion. 


 
 


Yours Sincerely, 
 


Electronically signed 


 
Tom Ellis 
Women’s Health & Established Products Business Manager 
 
 
 
 
 


 


 
Adverse events should be reported. Reporting forms and information can be found at 


www.mhra.gov.uk/yellowcard or search for MHRA Yellow Card in the Google Play or Apple App Store. 
 


Adverse events should also be reported to Bayer plc. Tel.: 0118 2063500, Fax.: 0118 2063703,  
Email: pvuk@bayer.com 


 



mailto:Medical.information@bayer.co.uk

mailto:medical.information@bayer.co.uk

https://www.medicines.org.uk/emc

http://www.mhra.gov.uk/yellowcard

mailto:pvuk@bayer.co
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200 Longwater Avenue
Green Park


Reading
RG2 6GP


7th March 2018


Dear Sirs,


Re: Temporary Withdrawal of Britlofex Tablets 0.2mg


Our records indicate that you have purchased the above product within the last 12 months.


I can confirm that Britannia Pharmaceuticals Ltd will be temporarily withdrawing this product
from the market whilst sourcing a new manufacturer.


I confirm the current stock holding has an expiry date of 31st May 2018 should you wish to
continue to supply your patients up to that date. Please place your order with Customer
Services via email or fax:


Email: customerservices@britannia-pharm.com
Fax: 01189 209594


I apologise for any inconvenience caused, and please do not hesitate to contact me should
you have any further queries.


Kind regards


Debbie Yates
Customer Services Manager
T: +44 1189209500
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Viale Cassiodoro, 16∙ 20145 Milano∙ Italy 


Tel.: +39.02.43980539 ∙ Fax +39.02.43980629∙ 


 


 


CD PHARMA  SRL A SOCIO UNICO 


 
CD PHARMA  SRL CD PHARMA  SRL CD PHARMA  SRL CD PHARMA  SRL 


 


 


 
Dear Customer, 


There is a temporary stock-out of Zaditen 1 mg/5 ml Elixir in the UK.  


To maintain supply in the UK, MHRA has authorised the release of one batch of Zaditen 1 mg/5 ml syrup 


from Poland (batch no. J0777; expiry 02/2019). The imported batch from Poland has been repacked to over 


label the bottle and carton, and to replace the leaflet with approved UK product information. 


The Marketing Authorisation Holder and finished product manufacturer are the same for Zaditen 1 mg/5 ml 


Elixir in the UK and Zaditen 1 mg/5 ml Syrup in Poland. The two products are very similar in composition 


with only minor differences in excipients and pack size as shown below: 


 


 Difference  UK product  Polish product  


Size  1x300 ml  1x100 ml  


Flavour  Strawberry  Banana  


Ethanol  Contains ethanol  No ethanol  


 


These packs are now available at our wholesaler Alloga and can be ordered using the temporary PIP code: 


USP7740. 


 


If you require additional information in relation to this matter, please contact: info@cdpharmagroup.one or 


Telephone: 00 46 8 684 368 00 


 


 


 


 
Kind regards: 
Sheetal Parekh – CD Pharma Srl 
Local distributor in UK for MAH- Alfasigma S.p.A. 
16/03/2018 


 


 


 


 
CD PHARMA  SRL A SOCIO UNICO 
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 Janssen-Cilag Ltd. 50–100 Holmers Farm Way 
High Wycombe Buckinghamshire HP12 4EG England 
Telephone: (01494) 567567 Fax: (01494) 567568 
Website: www.janssen-cilag.co.uk 
Registered in England 1027904 
 


 


November 2018 


 


Cilest® (norgestimate and ethinyl estradiol) -notification of 
discontinuation from the market 


 


Dear Healthcare Professional, 


I am writing to inform you that Janssen will be discontinuing Cilest®250/35 microgram 
Tablets in July 2019. 


Janssen has made the commercial decision to exit the Oral Hormonal Contraceptive (OC) 
market.  


This decision was not driven by any safety, efficacy or quality issues. We  will ensure 
that all quality, compliance, and regulatory requirements for Cilest are maintained during 
this transition.  


The expected last sales date by Janssen to the market is projected to be mid-July 2019.  


 


Prescriber action 


Due to the discontinuation of Cilest in the UK from July 2019, healthcare 
professionals are advised not to initiate new patients.  Patients who are 
currently taking Cilest should be transferred to an alternative contraceptive 
product as soon as possible. 


 


Reporting Adverse Events 
 
Please continue to report suspected adverse reactions with any medicine to the MHRA 
through the Yellow Card Scheme. 
 
It is easiest and quickest to report ADRs online via the Yellow Card website: 
www.mhra.gov.uk/yellowcard or search for MHRA Yellow Card in the Google Play or Apple 
App Store.  
 
Alternatively, prepaid Yellow Cards for reporting are available by writing to FREEPOST 
YELLOW CARD (no other address details necessary), by emailing 
yellowcard@mhra.gov.uk, at the back of the British National Formulary (BNF), by 







telephoning the Commission on Human Medicines (CHM) free phone line: 0800-731-6789, 
or by downloading and printing a form from the Yellow Card section of the MHRA website. 
 
When reporting please provide as much information as possible, including information 
about medical history, any concomitant medication, onset, treatment dates, product brand 
name and batch numbers. 
 
Suspected adverse reactions should also be reported to Janssen-Cilag Limited on tel: 
01494 567447, fax: 01494 567799 or by email at dsafety@its.jnj.com 
 
Company contact points 
 
If you have further questions or require additional information, please contact: Janssen-
Cilag Ltd. Medical Information Department: Email: medinfo@its.jnj.com, Telephone: 0800 
731 8450 or 01494 567 444 
 
 
Yours faithfully, 
 
 
 
 
 
Dr Rozlyn Bekker 
Medical Director UK 
Janssen-Cilag Ltd 
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